



evolution[®]
Service Parts List

RAGE2
Multipurpose Chop Saw

085-0001/085-0002/085-0003.01

DWG No	Description	Part Code	Qty	DWG No	Description	Part Code	Qty	DWG No	Description	Part Code	Qty
1	SCREW M5 X 12	F-SPHPZ-M5-12-ST-BO	2	80	SPRING WASHER	F-SWA-M6-ST-BO	1	197	CAP SCREW	F-SPHPZ-M5-20-ST-BO	2
2	DUST FILTER	085-0126	1	100	SPLIT PIN 3x26	085-0118	1	199	CHAIN PIN	085-0130	1
3	BEARING SUPPORT PLATE	085-0125	1	101	WASHER	F-W-M12-ST-BO	1	200	CAPACITOR 230V	085-0136	1
4	WAVE WASHER	085-0171	1	104	CLAMP HANDLE ASSEMBLY	085-0120R	1	200A	CAPACITOR 110V	085-0223	1
5	SCREW M5 X 10	F-SPHPZ-M5-12-ST-BO	2	116	CIRCLIP 42	F-CCEXT-42-150-ST-PO	1	201	HANDLE KNOB	085-0122	1
6	CONTACT SHIELD	085-0226	1	117	INNER FLANGE	085-0107	1	202	TAPPING SCREW ST4.2x15	F-TFPX-8-15-ST-BO	1
7	LABEL SET 110V UK	085-0012	1	122	CUSHION COVER	085-0152	1				
7A	LABEL SET 230V UK/EU	085-0011	1	123	SAFTEY BUTTON	085-0134	1				
8	INNER HEX BOLT M5X15	F-SHCS-M5-15-ST-BO	2	124	BUTTON SPRING	085-0135	1				
9	DEPTH STOP	085-0129	1	125	SCREW (3)	085-0104	1				
10	MOTOR HOUSING	085-0127	1	126	RUBBER STOP	085-0141	2				
11	TAPPING SCREW ST4.2x25	F-TFPX-8-25-ST-BO	2	127	PIN SCREW	085-0105	2				
12	WAVE WASHER	085-0227	1	132	SCREW	085-0150	1				
13	SCREW M5X10	085-0238	1	134	SCREW KNOB	085-0151	1				
14	LEFT HANDLE	085-0131	1	136	OUTER FLANGE	085-0108	1				
16	Tapping Screw ST4.2(19	F-TFPX-8-19-ST-BO	5	137	WASHER	085-0109	6				
17	SCREW M5X50	F-SPHPZ-M5-50-ST-BO	2	138	SPRING WASHER	F-SWA-M10-ST-BO	1				
18	SCREW M5X30	F-SPHPZ-M5-30-ST-BO	1	139	CAP SCREW M10X25	F-SHCS-M10-25-ST-BO	1				
20	TAPPING SCREW ST4.2x15	F-TFPX-8-15-ST-BO	2	153	CONNECTING ROD (1)	085-0103	1				
21	CABLE CLAMP	085-0133	1	154	CONNECTING ROD (2)	085-0106	1				
22	CABLE SHEATH	085-0132	1	155	GUARD SPRING	085-0229	2				
23	CABLE & PLUG 110V UK	085-0067	1	156	FOOT SUPPORT	085-0111	3				
23A	CABLE & PLUG 230V UK	085-0041	1	157	RUBBER FOOT	085-0112	3				
23B	CABLE & PLUG 230V EU	085-0078	1	158	WASHER	F-W-M6-ST-BO	3				
24	RIGHT HANDLE	085-0128	1	159	CAP SCREW	F-SPHPZ-M6-20-ST-BO	3				
25	NUT M5	F-NSH-M5-ST-BO	4	160	SCREW M5X90	F-SCHPZ-M5-90-ST-BO	4				
26	ON/OFF SWITCH 230V	085-0042	1	161	GUARD STOP	085-0230	1				
27	RUBBER COVER	085-0228	1	162	CAP SCREW M10X25	F-SHCS-M10-25-ST-BO	2				
28	CARBON BRUSH HOLDER	085-0039	2	163	SPRING WASHER	F-SWA-M10-ST-BO	2				
29	CARBON BRUSH (PAIR)	085-0059	1	164	FLAT WASHER	F-W-M10-ST-BO	2				
30	BRUSH CAP	085-0124	1	165	CONNECTING ROD (3)	085-0102	1				
31	ARMATURE 110V	085-0093	1	166	SHIELD	085-0110	1				
31A	ARMATURE 230V	085-0071	1	167	BACK VICE	085-0114	1				
32	SPRING WASHER 5	F-SWA-M5-ST-BO	2	168	MOVING VICE JAW	085-0116	1				
33	SCREW M5X80	F-SPHPZ-M5-80-ST-BO	2	169	LOCK RING	F-CCEXT-205-100-ST-PO	1				
34	AIR BAFFLE	085-0123	1	170	VICE SCREW SUPPORT	085-0115	1				
35	BEARING	F-B-6200-2RSR	1	171	CAP SCREW	F-SPHPZ-M8-30-ST-BO	2				
36	FIELD COIL 110V	085-0065	1	172	SPRING WASHER	F-SWA-M8-ST-BO	2				
36A	FIELD COIL 230V	085-0037	1	173	FLAT WASHER	F-W-M8-ST-BO	2				
37	BEARING (6202)	F-B-6202-2RSR	1	174	TORSION SPRING	085-0101	1				
38	GEARBOX COVER	085-0139	1	175	CIRCLIP	F-CCEXT-202-120-ST-PO	2				
39	KEY 5 X10	085-0142	2	176	PIVOT PIN	085-0100	1				
40	SPRING	085-0140	1	177	SPRING SUPPORT	085-0119	1				
41	CIRCLIP	F-ECLIP-7-090-ST-PO	1	178	BASE	085-0032	1				
42	SPINDLE LOCK	085-0049	1	179	NUT	F-NFS-M6-ST-BO	1				
43	BEARING (6000)	F-B-6000-2RSR	1	180	SPRING WASHER	F-SWA-M6-ST-BO	1				
44	GEAR	085-0145	1	181	FLAT WASHER	F-W-M6-ST-BO	1				
45	FLAT KEY 5X12	085-0144	1	182	HEX HEIGHT ADJUST BOLT	F-HB-M8-50-30-ST-BO	1				
46	SHAFT(1)	085-0143	1	183	DEPTH STOP BASE	085-0113	1				
47	BEARING (6200)	F-B-6200-2RSR	1	184	HEX HEAD BOLT	F-HB-M6-20-ST-BO	1				
48	BEARING (6001)	F-B-6001-2RSR	1	185	WASHER	F-RW-M6-ST-BZP	1				
49	GEAR	085-0148	1	186	CHAIN	085-0222	1				
50	FLAT KEY 6X12	085-0147	1	188	CONNECTING ROD	085-0117	1				
51	SHAFT(2)	085-0146	1	189	CAP SCREW	F-SHCS-M6-25-ST-BO	2				
52	BEARING (6204)	F-B-6204-2RSR	1	190	SPRING WASHER	F-SWA-M6-ST-BO	2				
53	GEARBOX	085-0137	1	191	FLAT WASHER	F-W-M6-ST-BO	2				
54	CIRCLIP	085-0138	1	192	BLADE GUARD COVER	085-0149	1				
55	SCREW M4X12	F-SHCS-M4-12-ST-BO	1	193	BLADE GUARD (3)	085-0060	1				
60	NUT M8	F-NSF-M8-ST-BO	1	194	BLADE GUARD (2)	085-0061	1				
78	NUT 6	F-NSF-M6-ST-BO	1	195	BLADE GUARD (1)	085-0058	1				
79	WASHER	F-W-M6-ST-BO	1	196	CAP SCREW	F-SHCS-M6-15-ST-BO	1				

evOLUTION®

RAGE2
Multipurpose Chop Saw

Service Parts List

085-0001/085-0002/085-0003.01